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2 Material Roller

Material Roller - 10614
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ITEM NO. PART NUMBER DESCRIPTION QTY.
1 10753 SKID ROTARY MOUNT 1
2 10754 ROTARY ACTUATOR ASSY 1
3 10755 MAIN BOOM ASSEMBLY 1
4 13691 BOOM PIVOT ASSY, EZR 1
5 13692 STEM HUB ASSEMBLY 1
6 17630 EZR DECALS 1
7  - ROLL STEM - 8' 1
8  - PLATE - ROLL HOLDER 1
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Skid Steer Hitch Assembly - 10753
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ITEM NO. PART NUMBER DESCRIPTION QTY.
1 10611 ROLLER QUICK ATTACH 1
2 10660 GROMMET - 1.75 ID X .38 THICK 4
3 14702 PLATE, STOPPER SPACER .06 2
4 14699 PLATE, STOPPER SPACER .5 4
5 12975 BAR, WHEEL TUBE SHIM 2
6 15114 BOLT, 3/8-16 X 3.0 HCS GR8 ZY 4
7 10110 WASHER, 3/8 SAE GR8 ZY 8
8 10109 NUT, 3/8-16 GR8 ZY 6
9 16675 HOSE RING WMENT, EZR 1

10 12257 BOLT, 3/8-16 X 1.5 GR8 ZY 2
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Rotary Actuator Assembly - 10754
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ITEM NO. PART NUMBER DESCRIPTION QTY.
1 14358 ROTARY ACTUATOR, VALVE 1
2 10680 BOLT, 1"-8 X 3.50 GR8 ZY 4
3 10678 NUT, 1-8 TL GR8 ZY 4
4 10679 WASHER, 1" SAE GR8 ZY 8
5 11156 FITTING, 6MORFSx4MORB RST.031 2
6 11033 HOSE, 3/8 X 94, 3000 1
7 11032 HOSE, 3/8 X 100, 3000 1
8 10691 COUPLER, FEMALE FLAT FACE 1
9 10692 COUPLER, MALE FLAT FACE 1



5Material Roller

Rotary Actuator - 14358
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ITEM NO. PART NUMBER DESCRIPTION QTY.
1 10610 ROTARY ACTUATOR 1
2 12591 VALVE, ROTARY ACTUATOR LOCK 1
3 13566 SHCS, 1/4 - 20 X 2.25 LONG 3
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Main Boom Assembly - 10755
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ITEM NO. PART NUMBER DESCRIPTION QTY.
1 10623 ROLLER BOOM WELDMENT 1
2 10644 BOOM MOUNT BRACKET 1
3 10062 WASHER, 1/2 SAE GR8 ZY 16
4 10433 BOLT, 1/2-13 X 1.25 GR8 ZY 8
5 10395 NUT, 1/2-13 GR8 HEX ZY 4
6 10435 BOLT, 1/2-13 X 1.75 GR8 ZY 4
7 10681 BOLT, 1"-8 X 12.5 GR8 ZY 1
8 10679 WASHER, 1" SAE GR8 ZY 2
9 10678 NUT, 1-8 TL GR8 ZY 1

10 11087 BUSHING, 1.0ID X1.25OD X 1.5 2
11 10434 GREASE ZERK, 1/8 NPT ST. 1



7Material Roller

Boom Pivot Assembly - 13691
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ITEM NO. PART NUMBER DESCRIPTION QTY.
1 13442 ROLLER HINGE, 3.38 SPINDLE 1
2 10665 PIN - BOOM PIVOT 1
3 10062 WASHER, 1/2 SAE GR8 ZY 2
4 10435 BOLT, 1/2-13 X 1.75 GR8 ZY 1
5 10670 LOCK PIN 1
6 10395 NUT, 1/2-13 GR8 HEX ZY 1
7 10123 LINCH PIN, 7/16 1
8 13441 HUB ASSY, 10 BOLT, 873 1
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Hub Assembly, 10-Bolt 873 - 13441
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ITEM NO. PART NUMBER DESCRIPTION QTY.
1 13677 HUB, 10-BOLT 873, HUB & CUPS 1
2 13684 TAPERED BEARING CONE, 460 1
3 13686 TAPERED BEARING CONE, 33275 1
4 13679 GASKET, 10 BOLT HUB 1
5 13678 HUB CAP, 10-BOLT 1
6 13680 BOLT, 5/16-18 X .5, GR5 CZ 4
7 13688 SEAL, 3.38 ID X 4.63 OD X .43 1
8 13690 FLANGE NUT, 3/4-16, GR8 ZY 10
9 13682 WASHER, 1.38 ID X 3.0 OD X .25 1

10 13681 NUT, 1 1/4-12 SLOTTED HEX 1
11 15117 COTTER PIN, 1/4" X 2-1/2" 1
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Stem Hub Assembly - 13692
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ITEM NO. PART NUMBER DESCRIPTION QTY.
1 13445 ROLL HUB MOUNT,10 BOLT 1
2 11171 PIN - 1/2 X 4 1/4 HITCH 1
3 11170 PIN - 1/2 X 3 1/2 SWIVEL LOCK 1
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Fork Pockets (optional) - 16732

3

4

3

2

1

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 16660 FORK BRACKET, EZR 1
2 10396 NUT, 1/2-13, SLTL GR8 ZY 2
3 10062 WASHER, 1/2 SAE GR8 ZY 4
4 10435 BOLT, 1/2-13 X 1.75 GR8 ZY 2
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Available Roll Stems
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ITEM NO. PART NUMBER ROLL WIDTH STEM DIA STEM LEN, L1
1 11146 4' 3.5" 5'
2 10998 6.67' 3.5" 7.67"
3 10759 8' 3.5" 9'
4 11666 16' 3.5" 17'

ITEM NO. PART NUMBER ROLL WIDTH STEM DIA STEM LEN, L2
6 11150 4' 2.38" 5'
7 11151 6.67' 2.38" 7.67"
8 11152 8' 2.38" 9'

ITEM NO. PART NUMBER DESCRIPTION

5 10667 ROLL KEEPER PLATE
STANDARD FOR ALL 3.5" STEMS

ITEM NO. PART NUMBER DESCRIPTION

9 11155 ROLL KEEPER PLATE
STANDARD FOR ALL 2.38" STEMS


